
2015 
URBAN WATER 

MANAGEMENT PLAN 
 

 

 

 

 

 

 

 

WATER DIVISION 
164 W. MAGNOLIA BOULEVARD 

JUNE 2016



 

2015 Urban Water Management Plan ii 

 

Table of Contents 

Table of Contents .......................................................................................................................................... ii 

List of Tables ................................................................................................................................................ iv 

List of Figures ................................................................................................................................................ v 

List of Appendices ......................................................................................................................................... v 
[...]
supply were interrupted, production of groundwater from the Valley/BOU plant would also need to be 
stopped to avoid exceeding the nitrate and Cr6 MCL. Recent water quality data shows decreased nitrate 
levels at the BOU wells indicating it could supply the City without blending in case of an emergency 
MWD shutdown. However, the facility’s drinking water permit requires blending and would have to be 
amended by State Water Resources Control Board (SWRCB) – Division of Drinking Water (DDW) formerly 
CDPH. The Consent Decree calls for treatment at the rate of 9,000 gpm throughout the year, but the 
blending requirements interfere with this during low water demand months.  

Along with nitrate and Cr6, other constituents of concern like 1,4-Dioxane, nitrosamines, and uranium 
may increase and negatively impact production from the plant. It may eventually be necessary to build 
additional treatment processes with funding expected to come from parties found to be responsible for 
the contamination. 

4.4 Lake Street GAC 

The Lake Street Granular Activated Carbon (GAC) Treatment Plant was constructed in 1992 to remove 
VOCs from City Wells 7 and 15 located on the BWP campus. The flow capacity is 2,000 gpm, resulting in 
a production capacity of 200 to 250 AF per month, allowing for carbon changes about every two 
months. The plant would normally be operated only during the warmer months of the year, due to 
seasonal demand and operational requirements for the BOU.  

Lake Street GAC also has Cr6 concentrations above 10 ppb and no source of blending water. As a result, 
Lake Street GAC has remained shut down since March 2001 because of elevated Cr6 levels. No 
production from the GAC plant is included in the current Plan. Lake Street GAC was not designed to 
remove Cr6 and blending facilities are not available.  

4.5 Stormwater Capture/Infiltration 

The City continues to evaluate stormwater mitigation methods with the concept of stormwater 
infiltration and recharge to promote low-impact development (LID). LID improves the effectiveness of 
groundwater recharge and extraction options by minimizing the loss of recharge areas. This requires 
certain construction practices that increase or maintain the infiltration capability of lands overlying 
groundwater basins. BWP completed a pilot percolation (Green Street) project on the Lake Street 
frontage of its campus.  

The Green Street project captures and percolates stormwater from the public right of way. Capturing 
stormwater reduces run off and increases groundwater recharge. First flush contaminants are captured 
on site and do not flow to the Los Angeles River and Pacific Ocean. Citywide adoption of infiltration 
technology will ultimately result in more percolation to the aquifer.  

  



 

2015 Urban Water Management Plan Page 4-8 

 

The five stormwater mitigation methods the City implemented in the Green Street project are:  

Permeable Pavers with Gravel Reservoir 

Permeable pavers are structural units, such as concrete blocks, bricks, or reinforced plastic mats, with 
regularly inter-dispersed void areas used to create a load-bearing pavement surface. The void areas are 
filled with permeable materials (gravel, sand, or grass turf) to create a system that allows for the 
infiltration of stormwater. The use of permeable pavers results in a reduction of the effective 
impermeable area on a site. 

 

 

 Infiltration Planter Bump-Outs 

A stormwater bump-out is a vegetated curb extension that protrudes into the street either mid-block or 
at an intersection, creating a new curb some distance from the existing curb. A bump-out is composed 
of a layer of stone that is topped with soil and plants. An inlet or curb-cut directs runoff into the bump-
out structure where it can be stored, infiltrated, and taken up by the plants (evapotranspiration). Excess 
runoff is permitted to leave the system and flow to an existing inlet. The vegetation of the bump-out is 
low enough to allow for open site lines of traffic. Aside from managing stormwater, bump-outs also help 
with traffic calming, and when located at crosswalks, they provide a pedestrian safety benefit by 
reducing the street crossing distance. 

 



 

2015 Urban Water Management Plan Page 4-9 

 

Filtration Planters at Open Space 

A stormwater planter is a specialized planter installed into the sidewalk area that is designed to manage 
street and sidewalk runoff. It is normally rectangular, with four concrete sides providing structure and 
curbs for the planter. The planter is lined with a permeable fabric, filled with gravel or stone, and topped 
off with soil, plants, and, sometimes, trees. The top of the soil in the planter is lower in elevation than 
the sidewalk, allowing for runoff to flow into the planter through an inlet at street level. These planters 
manage stormwater by providing storage, infiltration, and evapotranspiration of runoff. Excess runoff is 
directed into an overflow pipe connected to the existing combined sewer pipe. 

 

Silva Cell System  

Silva Cells essentially function as underground scaffolding for trees. It creates an underground frame 
that can bear traffic loads and in addition offers freely rootable space that allows urban trees to grow 
into large and beautiful specimen by the catchment of excess rain or stormwater. It also creates large 
absorption capacity with uncompacted soil in the cell. 

  

 

Kristar Tree Pod System 

The Kristar Tree Pod is a biofiltration system consisting of conventional tree box filter and a pre-filtration 
chamber. The pre-filtration chamber separates and retains gross pollutants such as trash, debris and 
coarse sediments – pollutants known to reduce efficiency and increase maintenance frequency of 



 

2015 Urban Water Management Plan Page 4-10 

 

typical tree box filters. Collected gross pollutants are removed from the pre-filtration chamber through 
the maintenance access cover, without disturbing the biofiltration area. 

 

These five stormwater capture systems work together to help BWP achieve the goal of a zero runoff 
campus where all stormwater falling on the campus is percolated back into the aquifer.  

In 2011, BWP installed three green roofs on its Administration Building to help capture stormwater. A 
green roof is covered in part of whole with vegetation, typically drought tolerant plants. Green roofs are 
both esthetically pleasing and environmentally preferred. Underground storage tanks were installed to 
capture the green roof’s overflow water during a rain event. The water from these underground tanks is 
then allowed to percolate through the soil. 

 

Solar Panels were also constructed to serve a multitasking purpose:  providing shade to parked cars, 
channeling rainwater to a filtration system, and providing power to the service center and warehouse. 



 

2015 Urban Water Management Plan Page 4-11 

 

The rainwater that lands on the solar panels is conveyed to massive underground water storage and 
percolation tanks. These 8-foot diameter underground storage tanks allow stormwater to percolate 
down through the soil over time. This process ultimately helps recharge the aquifer.  

Besides the Rooftop Gardens and solar panels these underground tanks also captures storm water from 
Lake Street and the Centennial Courtyard. This creates a zero discharge to the streets during a storm 
and mitigates storm related discharges to the flood channels which ultimately lead to the Pacific Ocean. 

4.6 Exchanges or Transfers 

DWR requires water suppliers to describe the opportunities for exchanges or transfers of water on a 
short-term or long-term basis. Burbank is not currently planning any long-term exchanges or transfers of 
water. Burbank has two system interconnections with the City of Glendale. These have been used on 
several occasions to solve short-term operational problems, such as a need for extra water because an 
MWD connection or pump station is out of service. The policy has been to return the same amount of 
water, rather than buying and selling water. If MWD had to ration water during a drought, both cities 
would be affected. The interconnections would only help if one city had extra groundwater capacity to 
share.  

As a member agency of the MWD, Burbank may contribute to the development of exchanges, transfers 
and water banking through its MWD water purchases. There are plans in the near future to build 
facilities to transfer potable water to LADWP. This will allow the BOU to operate at a higher capacity 
when demand is down and treating additional contaminated groundwater basin clean up.   

The City of Glendale’s and Burbank’s recycled water distribution systems are interconnected at one 
location. Within the past five years there have been a few occasions where Glendale used Burbank’s 
recycled water to accommodate its planned plant shutdowns. There are three other recycled water 
interconnections scheduled to connect with LADWP in the near future. Burbank will supply LADWP with 
recycled water and receive groundwater credits in return.   

4.7 Desalinated Water 

Burbank, located inland in the San Fernando Valley, has limited opportunity for desalination of ocean 
water. The groundwater is not brackish. To remove substances like chromium or nitrate, membrane 
processes like those often used for desalination may one day be used. However, disposal of the brine 
from such processes is more of a problem than for seaside locations which can send it to an ocean 
outfall.   

As a member agency of the MWD, Burbank supports local water supply projects like the development of 
desalinated water supplies. Burbank is in favor of desalination projects, if they prove to meet standards 
of engineering and economic feasibility. 

  



 

2015 Urban Water Management Plan Page 4-12 

 

4.8 Future Water Projects 

The following water supply-related projects are underway: 

• Expanded water recycling (discussed in Section 5) 
• Aggressive conservation measures (detailed in Section 6) 
• North Hollywood Operable Unit (NHOU) wells treated at BOU (Lockheed-Martin is leading the 

effort to pipe nearby NHOU off-line wells to the BOU to receive VOC removal treatment) 
• Indirect potable reuse (IPR)/direct potable reuse (DPR) feasibility study (as State Regulators 

wrestle with approval, Burbank’s future water supply may be sustained by IPR/DPR 
technologies) 

 



 

2015 Urban Water Management Plan Page 5-1 

 

SECTION 5: WATER RECYCLING  

5.1 Wastewater Collection and Treatment 

Wastewater generated within the City is collected and conveyed by approximately 230 miles of pipelines 
ranging in diameter from 6” to 30”, two pump stations, and 19 diversion manholes. The Los Angeles 48” 
North Outfall Sewer (NOS) line runs from west to east through the southern portion of the City.  

Wastewater flows to the Burbank Water Reclamation Plant (BWRP) which currently treats 8.5 MGD with 
a design capacity of 12.5 MGD. The BWRP treatment system consists of the following: 

• Flow equalization 
• Coarse solids grinding 
• Primary sedimentation 
• Activated sludge biological treatment with nitrification and denitrification 
• Secondary sedimentation with coagulation 
• Single media deep bed gravity sand filtration 
• Chlorination disinfection with sodium hypochlorite 
• Chloramination (ammonia addition) for Recycled Water Use 
• Dechlorination with sodium bisulfite (for discharge to surface water) 

 
BWRP produces a disinfected tertiary effluent which meets discharge limitations contained in its 
National Pollutant Discharge Elimination System (NPDES) permit issued by the Los Angeles Regional 
Water Quality Control Board (RWQCB-LA). BWRP’s effluent also meets the most stringent criteria for 
recycled water defined in the California Code of Regulations, Title 22, Division 4, Chapter 3 requirement 
as Disinfected Tertiary Recycled Water in that it is approved for all uses, including full body contact, with 
the exception of human consumption. 

Up to 10,000 AF of recycled water per year is available for reuse. Recycled water produced at BWRP can 
be used in one of three ways: 

• Flowed via gravity pipeline to the BWP campus 
• Pumped into the recycled water distribution system 
• Discharged to the Burbank Wester Channel adjacent to BWRP 

 
Water discharged to the Burbank Western Channel flows to the LA River and eventually to the Pacific 
Ocean. 

5.2 Current Recycled Water Use 

The recycled water from the BWRP is used in one of three general categories within the City:  power 
production, landscape irrigation, and evaporative cooling. Burbank’s recycled water is approved for all 
uses including full body contact with the exception of human consumption. 



 

2015 Urban Water Management Plan Page 5-2 

 

Power Production 

Recycled water was first used at BWP’s power production facilities for cooling in 1967. Originally, all 
excess recycled water from BWRP not pumped into the recycled water system flowed to the BWP 
campus. Blowdown water from the cooling towers and excess recycled water was discharged to the 
Burbank Western Channel, which is adjacent to both the BWRP and the BWP campus. 

In August 2005, Construction of the Magnolia Power Project (MPP), a 310 megawatt, natural gas-fired, 
combined cycle turbine power plant was completed and all recycled water discharges to the Burbank 
Western Channel were discontinued at the BWP campus. MPP uses recycled water exclusively for 
cooling and all other power plant uses, including high purity boiler feed. The average annual usage is 
1,350 AF (1.2 MGD). 

MPP recycles all its process and cooling water to extinction through its zero liquid discharge (ZLD) unit. 
The ZLD unit purifies cooling tower blowdown and other recaptured water for reuse as cooling tower 
makeup. The byproduct of the ZLD process is a salt cake that is dried and trucked to a landfill for 
disposal.  

Three other power plants are located at the BWP campus:  Lake 1, Olive 1, and Olive 2. Lake 1 is a simple 
cycle natural gas fired turbine which is used intermittently to meet peak demands. This plant has a small 
cooling tower and uses minimal amounts of recycled water for gas compressor and lubrication oil 
cooling. Demineralized recycled water is also used and air emissions control equipment.  

The two Olive power plants are on long-term standby. Cooling and process water used in these plants is 
recycled water with the blowdown from their cooling towers being discharged to the sanitary sewer. 

Landscape Irrigation 

CalTrans began using recycled water in 1988 for landscape irrigation along the Golden State (I-5) 
Freeway. The City installed a pipeline under the Golden State Freeway (I-5) in 1992 to distribute recycled 
water to the east side of the freeway to new customers in the area of the Media City Center, a regional 
shopping center. 

A significant expansion of the recycled water system to quadruple recycled water use began in 1994. 
This expansion was completed in 1997 and recycled water was used at the Burbank landfill, the DeBell 
Golf Course, John Muir Middle School, and McCambridge Park. The AMC theater complex and Burbank 
High School were eventually also connected to these pipelines. The project included upgrading BWRP’s 
existing booster station plus two new booster stations, storage tanks, and 17,000 feet of pipeline. 

Expansion of the distribution system continued with the joint support of the Redevelopment Agency, 
BWP, and infrastructure improvements at major redevelopment sites. These expansions extended the 
recycled water system to the Chandler Bikeway, the Empire Center, the Burbank (Bob Hope) Airport, 
and Robert Gross Park. Sales of recycled water for landscape irrigation were about 800 AFY in 2007. 



 

2015 Urban Water Management Plan Page 5-3 

 

BWP prepared a Recycled Water Master Plan (RWMP) in October 2007 that was subsequently approved 
by the BWP Board and City Council. The 2007 RWMP outlined a phased expansion of the recycled water 